Inspection Certificate 3.1 NS

Product Line  MMA THE WELDING EXPERTS™
Product LE B-248
Size(s) mm 3.2X350 Customer Ref  February/01
ltem No. 716200370032 Our Reference 0816910726 - 24.02.2022
Lot/Batch T2MS220123 Quantity 2160.0 KG
Customer ICS ACSEAL GAZ SRL
Class AWS A5.1 E7018

EN 1SO 2560-A E 42 3 B 42 H10
No. 13 PADURII STREET, SECTOR

CHISINAU MD 2002
Moldavia

Chemical analysis (%) According to EN10204 3.1

C Si Mn & S Cr Ni Mo Nb Cu Vv
0.054 0.57 1.10 0.014 0.011 0.05 0.04 0.01 0.01 0.09 0.01

Mechanical tests, all weld metal According to EN10204 2.2
Tensile testing Impact testing
Cond. Temp. Rp0.2 Rm AS Temp. KV
'C MPa MPa % 'C J
AW 20 485 556 29 -30 142
Remarks

The product identified above has been manufactured, tested and supplied in compliance with a certified ISO 9001 Quality
Assurance Programme.

Company = _ Printed Cert. No.
TOSB-TAYSAD ORGANIZE SANAYI =ty By Pelin Sahin 01665580
BOLGESI Function Junior Export Services ZEU_CMN . 1
2.CADDE NO:5 CAYIROVA Specialist
41435 KOCAELI Date 04/MAR/2022
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Superon Schweisstechnik () Ltd

QPN 191-D, Sector- 1V, Phase- ll, IMT Manesar Gurgaon,
Tl Haryana- 122050
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An ISO 9001, 1SO 14001 &
BS OHSAS 18001 Certified Company

TEST CERTIFICATE
AS PER EN 10204 TYPE:3.1

CUSTOMER : ICS ACSEAL GAR SRI- MOLDOVA P.O./P.1. NO PO No.:01-05/08/2019MD/05-08-19

INVOICE NO./DATE EXP/19-20/393/31-08-19
QTY.(Kgs.) 710.00

Brand/Grade: SUPER OPTIMAL 308L Report No: SUP 2019/4699

Size (mm): 2.50X350 Date of issue: 31-08-19

Standard-No./ AWS A5.4 :E 308L-16

Classifications:

Batch No/Heat No: M 53145

Date of Mfg: 28-08-19

All Weld Metal Chemical Analysis (%)

Element C Si Mn S P Cr Ni Mo Cu Nb VvV N
Spec. 0.04 1.00 0.50- 0.03 0.04 18.0- 9.0- 0.75 0.75 - - -
Max. Max. 2.5 Max. Max. 21.0 11.0 Max. Max.
Result 0.024 0.90 0.61 0.011 0.028 19.16 9.64 0.10 0.15 - - 0.075

Mechanical Properties of All Weld Metal

Yield Tensile Elongation | Charpy Impact Hardness | Ferrite(FN) as
Strength Strength (%) Avg. value(Joules) | (As welded) | per WRC-1992
(N/mm°) (N/mm~) Temp. At — (°C )
Spec: - 520 Min. | 30 Min. - - -
Result : 631 41.88 5 . 6
Diffusible Hydrogen:- -- Coating Moisture(%):- -
(ml/100gm of weld metal)
Radiography:- Satisfactory Fillet weld Test:- Satisfactory
Bend Test:- — PWHT:- -~
Intergranular Corrosion Test as per ASTM A 262:2008 Practice E :Acceptable

TEST CUNDUCTED AS PER : AWS-SFA:5.4 E 308L-16

We certify that the statement in this test report are correct and that the test welds were prepared welded and tested

Manager Quality Assurance

Corporate Office : Plot No. 552, Sector — 37,Pace City — ll, Gurgaon, Haryana-122001,
Tel. : +91-124-4940900. Fax : +91-124-4365432. E-mail : sales@superonindia.com
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, 1ISO 14001 &
BS OHSAS 18001 Certified Company

Superon Schweisstechnik (l) Ltd
191-D, Sector- 1V, Phase- ll, IMT Manesar Gurgaon,

Haryana- 122050

TEST CERTIFICATE
AS PER EN 10204 TYPE:3.1

CUSTOMER : ICS ACSEAL GAR SRI- MOLDOVA P.O./P.1. NO PO No.:01-05/08/2019MD/05-08-19
INVOICE NO./DATE EXP/19-20/393/31-08-19
QTY.(Kgs.) 940.00

Brand/Grade: SUPER OPTIMAL 308L Report No: SUP 2019/4698
Size (mm): 3.25X350 Date of issue: 31-08-19
Standard-No./ AWS A5.4 :E 308L-16

Classifications:

Batch No/Heat No: M 53165

Date of Mfg: 29-08-19
All Weld Metal Chemical Analysis (%)
Element C Si Mn S P Cr Ni Mo Cu Nb Vv N

Spec. 0.04 1.00 | 0.50- | 0.03 0.04 | 18.0- | 9.0- 0.75 0.75 - - .

Max. Max. 4.9 Max. Max. 21.0 11.0 Max. Max.

Result 0.025 0.92 0.75 0.020 | 0.020 | 19.20 9.70 0.10 0.19 - - 0.071

Mechanical Properties of All Weld Metal
Yield Tensile Elongation | Charpy Impact Hardness | Ferrite(FN) as
Strength Strength (%) Avg. value(Joules) | (As welded) | per WRC-1992
(N/mm°7) (N/mm°©) Temp. At — (°C )
Spec: - 520 Min. | 30 Min. - - -
Result - 628 41.82 - - 6

Diffusible Hydrogen:- -- Coating Moisture(%):- -

(ml/100gm of weld metal)

Radiography:- Satisfactory Fillet weld Test:- Satisfactory

Bend Test:- - PWHT:- -

Intergranular Corrosion Test as per ASTM A 262:2008 Practice E

TEST CUNDUCTED AS PER : AWS-SFA:5.4 E 308L-16

:Acceptable

We certify that the statement in this test report are correct and that the test welds were prepared welded and tested
in Accordance with the requirement conforming to ASME BPVC.II.C Latest Edition 2017,in all respects.

Corporate Office : Plot No. 552, Sector — 37,
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ity Assurance

ace City — ll, Gurgaon, Haryana-122001,

Tel. : +91-124-4940900. Fax : +91-124-4365432. E-mail : sales@superonindia.com




Superon Schweisstechnik (1) Lid

191-D, Sector- 1V, Phase- ll, IMT Manesar Gurgaon,
Haryana- 122050

ISO 14001 &

An ISO 9001,
BS OHSAS 18001 Certif' ed Company

TEST CERTIFICATE
AS PER EN 10204 TYPE:3.1

CUSTOMER : ICS ACSEAL GAR SRI- MOLDOVA P.O./P.1. NO PO No.:01-05/08/2019MD/05-08-19
INVOICE NO./DATE EXP/19-20/393/31-08-19
QTY.(Kgs.) 300.00
Brand/Grade: SUPER OPTIMAL 308L Report No: SUP 2019/4700
Size (mm): 4.00X350 Date of issue: 31-08-19
Standard-No./ AWS A5.4 :E 308L-16
Classifications:
Batch No/Heat No : M 52984
Date of Mfg: 22-08-19
All Weld Metal Chemical Analysis (%)
Element C Si Mn S P Cr Ni Mo Cu Nb Vv N
Spec. 0.04 1.00 0.50- 0.03 0.04 18.0- 9.0- 0.75 0.75 - - -
Max. Max. 2.5 Max. Max. 21.0 11.0 Max. Max.
Result 0.027 0.92 0.77 0.014 | 0.025 | 19.08 9.58 0.11 0.21 - - 0.073
Mechanical Properties of All Weld Metal
Yield Tensile Elongation | Charpy Impact Hardness | Ferrite(FN) as
Strength Strength (%) Avg. value(Joules) (As welded) | per WRC-1992
Spec: - 520 Min. | 30 Min. - - -
Result - 629 41.78 - 3 6
Diffusible Hydrogen:- -- Coating Moisture(%):- -
(ml/100gm of weld metal)
Radiography:- Satisfactory Fillet weld Test:- Satisfactory
Bend Test:- -- PWHT:- -~

Intergranular Corrosion Test as per ASTM A 262:2008 Practice E :Acceptable

TEST CUNDUCTED AS PER : AWS-SFA:5.4 E 308L-16

We certify that the statement in this test report are correct and
in Accordance with the requirement conforming to ASME :-m 1'?‘_:5"5_-

that the test welds were prepared welded and tested
st Edition 2017,in all respects.

H."'-.

Manager Quallty Assurance

Corporate Office : Plot No. 552, Sector — 37,Pace City — |I, Gurgaon, Haryana-122001,
Tel. : +91-124-4940900. Fax : +31-124-4365432. E-mail : sales@superonindia.com




11 10dXa: TTRPN-1] Wwoo *adprIquap 103§ oy.aew: ¢ty WOD *A3pTIqUAP OS] "MMMIDTTS(OM MR L AVA R T AR P T S Ta T s T | 71
s CLELARIE-CT-9800: 1L 99996288-7220 1 H1H: RUTY) ‘urfuer) ‘eaay juowdoyaAdq Ifduoq ‘prOy SuUIfniT ‘1 ON ppy

y

ew HCOE 026202 - H 2[4 61668608 010 )
iy NN ;ﬁ\& J,B_:T XS ) 2 [ gy
\ ° YN Tl
¥ ¥ 4ng (14 el o LA R AU SRR S S .t.;,“ml_uﬂh____.l;_%dxﬂw:__ m*w:ﬂmn‘_:.ﬁ,.
) %_E_m A6 ALTTVAD dHL ¥0dA ATdISNOMSHY d¥Y HM 'NOILIANOD NOILVOIAILYHD HHL HLIM Jyr o
HONVAH0IIY E TTIONaodd ¥n0 40 SSHO0¥d ONIMNLOVANNYW FHL ‘NIH¥HH a9d1¥0SHa NOTLVIOTAII4dS dHI AQq poaaoaddy
HLTA FONVITTANOD NI TV SLINSTY LSHL 11V LVHL ANY LOHMM0D SI L¥0d4¥ STHL LVHL AJIL¥HD AQHYHH mi I “MN AN "S4dV “Ad ¥
() 2ANTE 38 X
s X = A3a9u 9(Q.J10S
[4 ~0L. 69 LV < d wﬁaﬂh qV TSN et 11 ¥ 7 A 100 0 30 "0 A
AO."_V M m__mdmum.r 1S9] €00 "0 0 0> O
0 0 ‘dwe] 3oedul] 1ovdwl] Ydjou-A 010 °0 08 0= N
(%) V>t £€0 ‘0 02 0= 29
G Q7 A= 2anjoevI,] JI33Je UOIIRIUO[ 2dBIuadiad 00 0 070 0= d
(BdI) ToY Fl h HH 81 "0 001> IS
£} 5 s B 00% 0€E€= yr3uaal§ prorj 0¢€ "0 071> up
X 1 Al uotjoadsuy orydeadorpey ANEE\EV é%ﬂmﬁ_ﬂ_ﬁm 710 °0 GeO 0> Q
W< W< FGal 1911 006 09S5—0¢¥ yi3udalg§ ayIsud], £80 "0 0C 0> 9
B}l 7 e Y H it B} fifk 7 ALY H Mr ) itk 7 AP [ ifir
1INSay 1S9 | JuswLIINbaY Swaj | 1INSay 1S9 | JuswaIInbay SwWway| 1INS9Y 1S9], juswaIrnbay Swoay |
oy 3 MWL E D Y ) & M % M EH L MM
SI9yl() [BI9N polIsoda(q JO sor1laadodd [eOTUByIdN [B19 poi1soda( Jo uorjisodwo) [edtway)
0962 OSIZYT 'SY SMV¥Y Z102-L11S L/49D PR L)WE  paepuel§ 93ndoxy
GI91€0E3 ¢t ¢l ¥ 0 S€ H-V-096¢ OSI 61094 erevd (12%[) 21°8¢l % it by 0
= W W W & OS] CRELES = e [ = 72
"ON Yyo3eq 9Z15 [9POA 051 [PPON SMV [°PON €9 [®PON @ped] A3 Tpowwoy)
G10Z:1006 OSI/9102-1006T L/499
ha B $
06.92€000068 "ON o B T E oM oy _ =
¢« = (. _
HLVOIALLIAD TIIN Aw%
B 7 W B WM HE AR #E X £ ol

ALT°°00 dNO¥H STIVIMALYN ONIATAM ADa1¥d NAAT109 NIINVIL



wod am@fE:LE:u:é 1d0dxo: [ eN-4 woo *e8priquopjodfiployIeu il WO 93P LIGUOpP [0B[] "MAM:I 31 TS(oM A A A R e e a v s b I
3 TaQd ) I GLELEOYE—GE-9800- 121 9999608¢-4a0 < 1 Hi BULY) ‘utfueli] "BaJdy _:@Eg:_sz: jguo(  ‘proy dui{ni ‘[ ON PPV
.___.. (e
,E r. w | HI0K 201202 - Hif F 2 CFL66018 *dN0O o
INFINLY ﬁuﬁ ﬁém; v K QM i “N&\& Y XK SF ) - 24 k.
| 2= o W YOG T 7
Ll ak ﬁﬁ%$%$rﬂ,mﬁ it S ] el S TR R W o AR W B L 7
hﬁ=m¢rw 105 VOO HHL H04 HIHISNOJSHY HMV HM ‘NOILIONOD NOLLYOIIL¥HD HHL HLIM AN YL R
muzgmcu zH :bm_.: _.,:a 40 SSHO0Md ONIMNLOVANNVIK dHL ‘NIZ¥HH d3dI¥IS30 NOILVOIA1DddS dHl AQ poaAoJddy
HLIM HONVITdNOT Nt _“_E 1S9 LSHL 11V LVHL ONY LO4¥¥00 SI 1¥0ddd SIHL LVHL A4LL¥HD AddydH n;__ IMd “MN “ANAd "SdY "Ad '
(1) 2 AN 38 Xh
b ) = A819u 9q.J0Ss
€L "L "8L V< d Poq10sqy FENCLITLdt [ Y7 A 300 °0 20 0= A
(0.) & B 159, G00 "0 0€ 0> O
0 0 ‘dwa] 3oeduy 10edWlT]  YOd30U-A 300 0 08 ‘0= N
CORE 0%0 "0 07 0= 10
067 o= 2IN3}981,] J931Je UOI}BIUO[Y °3B1U3DI3] 170 °0 070 0= d
(BdN) TOU £/ Hif L1°0 001> 1S
() 257 [ B i GOP 06E= Jisuaal§ pIatj 0% "0 021 up
W | || uorjoadsu] orydersdoipey (zuu /N) Em%ﬂmﬁmﬁ $70 °0 GeO 0= Q
& "o el 1e11ld 90C 09C—0¢T y18uaalg a[ISu9] 790 "0 02 0> 0
Bl A [ Mir Bl fift R el H 1t B} lif A a 5 fir
1INS9Y 1S9 | yudwaIINbay SwayJ 1Insay 3s9] | yuswarInbay Swaj | 1INS9Y 1S9, juswaIInbay SWoy|
iy MW D B ) & M 5N B S b
Sa9Yy1() [B1ON po3rrsoda( JO so1ldadodd [BOTUBYOSN [B18] po1Llsoda(] Lc uorjrsodwo) [ed1Wway)
0962 OSIZ 1 °GY SMYYS10G-LT1G L/4D HhG Ly  pIBpPUB]S 93NO9XY
LLLTSOVC 0V ¢l ¥ 0 68 d-V-095¢ OSI 61094 e1evd (12¥[) 21 8¢l % it by Xt
& Y - A & e 0SI o ey o e & %
'ON Yoied 9Z1§ [PPON OSI [OPON SMV [PPOK €9 [®PON °ped] A3 Tpowwo)
G10Z: 1006 0SI/9102-10061 L/4dD

E%Eﬁ

79219€000068 "ON

(N

& By I F W OE

JLVOTAILYHD TIIW
O M HH A& HES DR

m 7 W B

00 dNO¥D STVIYALYIN ONIATAM I9aTdd NAd109 NIINVIL

{ ...__k_

e —————

17 ]]




TIANJIN GOLDEN BRIDGE

WELDING MATERIALS GROUP INTERNATIONAL TRADING CO.,

DA™

LTD.

www. t jgoldenbridge. com

Inspection Certificate Type 3.1 DIN EN10204

Eommudity
Trade Mode

|

Date:01/07,/2024

Quality Management System

1S09001: 2015

Inspection Certificate 3.1

According to ISO 14341-A-G12 4

M21 3511

NO.

390000360266

Standard Designation

MIG/MAG Welding Wire / SCHWEISSDRAHT

JQ.MG50-6

AWS A5.18 (ER70S-6)
ISO 14341-A-G42 4 M21 3Si1

Size 1.2mm(15KG)
Batch No. 24053468
Quantity 10,800.00kg &

Chemical Composition in ‘V of Weldln eres

C S Mn Mo V Cu | Al Ti+Zr

0. 076 0.011 1. 46 0. 85 U 012 | 0.027 | 0.009 | 0.005 | 0.001 0.12 0.008 | 0.003
Mechanical Properties of Deposited Metal + :
Tensile Test According To: 1SO 5178
Impact Test According To: SO 9016 .

: Percentage

Tensile Strength | Y'eFltd jg:ﬂnfth Elongation After | Impact Temp. Absorbed Shielding Gas

Rm (MPa) el Fracture A (L=| T (C) |Energy KV2 (J)

(MPa)
5D) %
555 446 26.5 -40 84, 73. 79 M21

Radiographic Inspection: Rating |

Approved by

Tav. DB. CE

Remarks

Complied with European
Standard DIN

| EN102040UD: 81099744

Post Code 300300

|

PROCESS OF OUR PRODUCH |
ARE RESPONSIBLE FOR TH

"ﬁ'uécuw QF 0

.-: &’_ﬁ ot

E-mail export@tjgoldenbridge.com

pmenﬁﬁdid?és nnt

Add: No.1 liujing Road,Dongli Economic Development Area, Tianjin,China

Post Code 300300

E-mail export@tjgoldenbridge.com
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